For Husgvarna Parts Call 606-678-9623 or 606-561-4983

HHusqvarna | e

51 CS

H51CSA (954069001)

r |
1

Repair Parts Manual Walk Mower

Www.mymowerparts.com



LU0 'S1red oMOWAW MMM

REPAIR PARTS
22" ROTARY LAWN MOWER - - MODEL NUMBER 51cs (H51CSA), PRODUCT NO. 954 06 90-01

91

€8617-195-909 10 £296-8/9-909 /2D Sied eukenbsny Jo-




REPAIR PARTS

W09 's1.red o MOWAW MMM

22" ROTARY LAWN MOWER - - MODEL NUMBER 56cs (H56CSA), PRODUCT NO. 954 06 90-01

KEY PART

NO.

CO~NOMAWON—

‘NOQ.

532126293
532132001
532063601
532131958
532131094
532066426
532059935
532144313
532085723
532125294
532051793
532136376
532134254
532750097
532140465
532140466
532055187
532059289
874760612
532751592
532800368
532084920
532125207
532125066
532132800
532125323
532061651
532142748
532143595
532057143
532083923
532107611
532851856

532088348
532850098
532125078
532134612
532125337

DESCRIPTION

Lower Handle
Rope Guide
Locknut 1/4-20
Handie Bolt
Control Bar

Wire Tie
Machine Screw 1/4-20 x 1/4
Throttte Control
Washer

Upper Handie
Hairpin Cotter
Handle Knob
Rear Skirt

Hex Head Screw

Handle Bracket Assembly 2Ri%ht)

Handle Bracket Assembly (Le
Screw 5/16-18 x 3/4

Washer

Hex Head Bolt 3/8-16 x 3/4
Locknut 3/8-16

Wheel Adjusting Bracket LF/RR
Spacer

Skirt Bracket

Selector Spring

Selector Knob

Axle Arm Assembly

Spring Washer

Shoulder Bolt 3/8-16

Whee! & Tire Assembly (Rear)
Wave Washer

Nut

Rod Support

)

Hex Head Thread Rolling Screw w/Sems

1/4-20 X 3

Flat Washer 3/8

Thread Rolling Screw 3/8-16 x 1
Engine Washer

Debris Shield

Front Baffle

KEY PART

NO.

40
41

42
43
44
45
46
47
48
49
50
51

52
54
55
56
57
60
61

62
63
65
66
67
68
68
70
7
72
73
74
75

NO.

532700708
532054583
532142837
532851084
532850263
532851074
532134768
532144331

532851854
532125175
532142838
532851855
873510400
532134252
532087677
532059708
532084596
532125344
532107339
8130B0510
532083731

532059180
874961008
874100412
532800370
532850724
532036953
532085723
532085436
532800547
532750788
532144279
532125033
532142044
532700621

DESCRIPTION

Mower Housing Kit (Includes Key No. 61)

Screw
Wheel Support Bracket R.H.

Hex Head Screw 3/8-24 x 1-3/8 Gr. 8

Helical Washer 3/8
Hardened Washer
22" Blade

Blade Adapter
Hinge Rod
Housing Bracket
Wheel Support Bracket L.H.
Torsion Spring
Locknut 1/4-20
Discharge Guard
Hi-Pro Key

Set Screw

Engine Pulley
Mulcher Baffle
Danger Decal

* Engine - Kawasaki - Model No. FC150V

* Dua! Drive Screw (not shown)
Push Nut
Hex Locknut #10-24
Machine Screw #10-24 x 1/2
Screw
Wheel Adjusting Bracket LR/RF
Foam Grip
Screw
Washer
Screw
Trimplate
Decal
Washer
Rear Baffle (Not Shown)

Owner's Manual (English/French)

Logo Decal (Housing)

Avaiable accessories not included with lawn mower:

GCK2200

Grass Catcher

* These parts must be purchased through an authorized Kawasaki Dealer.

€8617-195-909 10 £296-8/9-909 /2D Sied eukenbsny Jo-



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

22" ROTARY LAWN MOWER - - MODEL NUMBER 56¢s (H56CSA), PRODUCT NO. 954 06 90-01

18
WWW.mymowerparts.com

REPAIR PARTS



REPAIR PARTS

22" ROTARY LAWN MOWER - - MODEL NUMBER 56¢s (H56CSA), PRODUCT NO. 954 06 90-01

KEY PART

NO.

o~ QKN-=

W0D's1red B MOWAL MMM

NO.

532087930
532143915
532063601
532085692
532137078
532700875
532083923
532077400
532057143
532143596
812000058
532137054
532088080
532088118
532067725

DESCRIPTION

Clip Guide

Dual Drive Control

Locknut #10-24

Pan Head Machine Screw #10-24 x 2
V-Belt -

Carriage Bolt 1/4-20 x 2-3/4
Nut

Hubcap

Wave Washer

Wheel & Tire Assembly
E-Ring

Pinion

Dust Cover

Felt Washer

Washer 1/2 x 1-1/2 x .134

KEY PART

NO

18
24
26
27
28
31
32
a5
36
37
38
40
41
55

NO

532132800
532136797
532087866
532750097
532700599
532132010
532137052
532142811
532702510
532137080
5320623601
532075192
532142810
532086012
532142078

DESCRIPTION

Selector Knob

Pan Head Tapping Screw #10-24 x 1-3/4
Pan Head Tapping Screw #10-24 x 2-3/4
Hex Washer Head Screw #10-24 x 3/4
Drive Cover

Hex Flange Nut

Drive Pulley

Wheel Adjuster Assembly (Left)

Gear Case Assembly

Spring

Hex {_ocknut 1/4-20

Spring

Whee! Adjuster Assembly (Right)
Driveshaft Cover

Drive Cover Decal

£867-T95-909 10 £296-8/9-909 |[2D SHed eureAbsnH Jo



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
REPAIR PARTS

22" ROTARY LAWN MOWER - - MODEL NO. 56cs (H56CSA),

PRODUCT NO. 954 06 90-01

GEAR CASE ASSEMBLY PART NUMBER 532702510

KEY PART

NO.

— ok
N=OQE@WO~ DNELN-=

NO.

817490416
532140269
532137053
532057072
532702710
532048373

532077881

532137051

532137077
532057079
532131484
532700343

KEY PART
DESCRIPTION NO. NO. DESCRIPTION
Tapping Screw 1/4-20 x 1-1/4 13 532086447 Plug
En%agement Bracket 14 532137050 Helical Gear
Shifter 15 532750436  Clutch Jaw
Seal 16 532750368  Grease
Grooved Pin 1/8 x 5/8 17 812000003 E-Ring
Gear Case Halves Kit {Includes Key 18 532850848  Hi-Pro Key
Nos. 4, 58, and 7) 19 532125441 Spring Bracket
Bearin% ‘
Worm Shait NOTE: To reseal housing halves use Locktite No. 515,
Drive Shaft P
Hardened Washer art No. 532077923
Clutch Yoke NOTE: All component dimensions given in U.S. inches.
Bushing 1inch = 25.4 mm

20
WWW.mymowerparts.com

o



